Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 08067241 115
) ) Date / Dia: 13 December 2008 )
Customer / Cliente: PLESA ANAHUAC Y CIAS, SA . DEC.V. Customer’s Order ltem / Orden Clieﬁte - ltem: Customer s Reference / Ref. del Cliente: . |Manufacturer's Works Order N° / Confirmacion de Venta:
NIA N/A 117925/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: . Steel Grade / Grado de acero: Ends / Extremos: :
API 5L/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 BIX42 PSL1 NORMAL BEVEL !
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
6 5/8 X 0.719 INCH N/A 19.69/21.33 FT 45.39 LBIFT
168.3 X 18.3 MM 6.00/6.50 MTS 67.69 KG/M

Specimen condition Specimen dimensions Test Y.S. UT.S. Y.S/UT.S| Elongation /Alargamiento
Heat N° | Sample N° } Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°| MuestraN°| Ls Sc | Type] Ori Size Area Temp. |Min: 29,50 Min: 42,18 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensayo |Max: - Max: -- -
mm mm2 °C Kg/mm2 Kg/mm2 %
38891 16151 B AM | Ss L 25.37 X 18.23 462,50 RT 32,81 51,30 0,64 41.0
38891 16152 B AM | Ss L 25.21 X 18.66 470,42 | RT 33,05 51,51 0,64

: AM:"As imapufactured / Seglin proceso de fa caciéﬁ c: Specimen conditi

B: Body / Clierpo
. |i: Longitudinal / Longitudinal
Lo: Initial length / Longitud inicial

Ss: Strip specim
.T.S: Ultimate 1
Y.S: Yield strengt

dado con firma electr” nica. _El certificado original posee impreso el log
entregué una copia, debera garantizar la idad con el original
n-yfo falsificaci” n estara sujeta aa ley.

Este cartificado se emite mediante sistema cor n utan;ado y et

This certificate is issued By a computerized system and it is valid with electronic signature. On the ‘original certificate the trade-mark green colore
“Tenaris" is’ t ed. In case the > oniginal certificate would release a copy of it; he must attest its conformity to the original one taking
upon himself the responsibility for any untawful or not allowed tse. Any ion andJor falsification will be subjected to the law. ‘
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(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: 13 December 2008

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manﬁfac’turer‘s Works Order N° / Confirmacion de Venta:
N/A N/A 117925/03

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominat:
6 5/8 X 0.719 INCH NIA 19.69/21.33 FT 45.39 LBIFT

168.3 X 18.3 MM 6.00 /6.50 MTS 67.69 KG/M

_[col: 1: SUMANb+V:
- |Col. 2 SUMA Mo+Cr+Ni+Cu+V

Composition % / Composicion %
X 100 X 1000 X 10000 X 100
Cc Mn Si Cr | Mo S P Ni v Cu Al Sn{ As | Nb Ti Ca B N. |Col. 1]Col. 2|C
H Max | 28 | 135] -~ | 40 | 15 | 30 | 30 | 400 | 80 | 400 | -- - - - 14§ - - - - | 100
Mn | -2} 10} -} -} ~-1~-]~-1~1-1-!-1=-}~-1-}~1~]~-1~-1~=
HeatN°® | Sample N° {P  Max | 28 | 135 - 40 15 30 30 {400} 80 | 400 | -- - - - 40 - - - - ] 100} 15
S Colada N°| Muestra N° Min - - - - -
38891" 00001 H 1271 21 7
38891 | 16151 P 132 ]
L ]38891 | E152 P

H: Heat / Colada

upon himself the responsibility for any unfawful o not allowed Use. Any

[This certificats Js jssued by a computerized system and it is-valid with electronic signature. On the
"Tenaris” is/stamped.  In case the owner of the original certificate would release a copy of it, he must attest

al certificate the'trade-mark green
conformity to the original one taking

and/or falsil ill be

jscted 1o the law.

Este certificado se emite mediante sistema com ¢
 Tenaris color verde. En caso de que el poseedor del certif
n por cualquier uso ilegal o indebido. Cualquier alter

es validado con firma electr” nica. _El certificada original posee impreso el logo™.
do- entregue una copia, deberé garantizar la conformidad con el original haciénd
nylo :

P: Product /

i”n estard




Tubos de Acero de México, S.A.
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Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / NGmero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 08067241 3/5

Date / Dia: 13 December 2008

Customer / Cliente: PLESA ANAHUAC Y CIAS, SAA.DEC.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 117925/03

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SL/ASTM A106/ASME SA106/ASTM AS53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:

6 5/8 X 0.719 INCH N/A 19.69/21.33 FT 45,39 LBIFT

168.3 X 18.3 MM 6.00 / 6.50 MTS 67.69 KG/M

Required values Individuals / Individuales Average / Promedio Hardness type HRC
Valores requeridos Min: - ] Max: 22.0 Var: -- Min: — l Max: - I Var: — Dureza tipo
Heat N° | Sample N° | Specimen condition | Quad. | Scale oD MW iD
Colada N°| Muestra N° Ls Sc Escala 1 2 3 Avg. 1 2 3 Avg. 1 2 3
reec— - SER N K s — T—
38891 16151 B AM 1 HRBW] 75.2 76.5 764 76.0 76.3 76.4 76.4 76.4 76.5 76.7 76.4
38891 16152 B AM 1 HRBW] 76.7 78.3 777 776 773 78.3 78.2 77.9 776 78.1 78.6

: Avg Averagel Promedio
B8: Bodyl Cuerpo

AM: As manufactured / Segln proceso de fabricacion

D: mtemal duameter / Didmetro interno

Quad: Quadrant / Cuadrante,...
Sc: Specimen cond ;
Var: Variation / Vari

Min: Minimum / Minimo
Ls: Location of sai ply ! Ublcacmn de la muestra W: Mi

‘HeatN®

38801 | 16152

Colada N° ~_MueSt(a N° Result
Suainne Resultado .-
38891 |- 16151 Good 7 Bueno.

“Good'/ Bueno

This cemﬁcats is ossued bya computenzed system and it i 15 valqd with electronic signature. On the ongmal cemf cate (he trade-mark green colored
'Tenaris” is stamped. :In case the owner of the original cemﬁcate would release a copy of it; he must attestits oonionmty to the original ong !akxng

ste c.emfcado se emite mediante sistema computanizado y-es validado* con firma electr” nica. _El certificado original posee impreso el Icgo 5
aris color verde. En caso de que el poseedor. dei certificado emregue una cupla debera garanuzar la idad con el original haciéndo;

lupon himself the responsnbmly for any unlawful or-not allowed-use. Any ion and/or falsi wd. b Oj to (he law.

sponsable por cualquier uso ilegal o indebido: Cualqmer ‘alteraci"n y/o i i n jetaa la ley
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Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.F. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 08067241 4/5
. ) Date / Dia: 13 December 2008
Custon;er / Cliente: PLESA ANAHUAC Y CIAS, SA.DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
. N/IA N/A 117925/03

Process / Proceso de Manufactura: Product Type / Tipo de Producto: ’ Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API 5L/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 BIX42 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
6 5/8 X 0.719 INCH N/A 19.69/21.33 FT 45.39 LBIFT
168.3 X 18.3 MM 6.00/6.50 MTS . 67.69 KG/M

Pressure / Presién Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
—
PSI 3,000 5 Satisfactory / Satisfactorio

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio d
{Temperature Scale / Escala de Temperatura; °C

{Manuractured by TenarisTamsa
Steel making process et : ;
lEIectnc Arc Fumace-LadIe Fumace Ccn nuou ing Machine.

cién del acero:
le Arco Eléctrico-Horno de Afi naclo

This cemf icate Is Assued bya computenzed sys!em and ll is vahd with electronic signature. On (he ongmal csm te the trade-mark green col red
|“Tenaris"is stampad In case the owner of the original cemﬁcate would release a copy of it, he must attest its conformﬂy to the original one taking
upon himself the. ibility for any unfawful fi use. Any { andlcr ificati wntbe subjecied 1o the law. :

punsable por cualquier uso ilegal o mdebldo Cual guler al(ara Z falsmcacx n estara sujeta alaley.




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 81697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Nomber/Namoror | Page /Pégina: | (30 320 52 1600 f

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 08067241 515
Date / Dia: 13 December 2008
Customer / Cliente: PLESA ANAHUAC Y CIAS, SA.DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer's Reference / Ref. del Cliente:  {Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 117925/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
6 5/8 X 0.719 INCH N/A 19.69/21.33 FT 45.39 LBIFT
|158.3 X18.3 MM 6.00/ 6.50 MTS 67.69 KG/M

Supplementary Information
I_ — Informacion Suplementaria
Fully Killed Steel Acero calmado con aluminio
Material libre de contaminacién de Mercuri

No reparado por soldadura
Non destructive test. Satisfactory Control no destructivo. Satisfactorio
‘NSPeCﬁ"" method Método de inspeccion
- EMI - FLVI - MPI -

* - EMI - FLVI - MPI -
: MATERIAL DE ACUERDO A NACE MR0175-; 2003 -
. |Tamsa Ref:.847325

|Material free from Mercury contamination
Not repaired by welding

- [Thisisto cemfyihat the product descnbed here has been m nufactured ‘samp!ed -t

nd nspeded in accordan
S pumhaser order requnremenls This cetti

’bricado, muestreado;én
10 es, ni puede

QUALITY CERTIFICATION DE|
DEPTO. DE CERTIFICACION DE C;
Teresa M. Castella Abraham:

Quality System Cenmed ,
N° 110950

This certificate is issued by a compulenzed syswm and itis valid with electronic signature. Qn the original certificate th ik

“|' Tenaris"is stamped. In case the owner of the original certificate would release a copy of it, he must attest its confon'mty to the original one takl
upon himself me responsmxmy for any un!awful or not aliowed use. Any ion and/or falsification will be subj to the faw.

Tenaris color verde. En caso de que el poseedor del cemf icads emregua una copia, debera ¢ izar la con el original
sable por cualquier uso ilegal o indebido. Cualg i T

i lEs!e certificado se emite mediante sistema ccmputanzado Y88 V: |dado con firma electr” nica. -El certificado original posee impreso el logo

‘1 y/o falsificaci” n estard sujeta alaley.

FORO3




